
WA400MP

rev 1_07/15/24



WA400MP 1 Attachment	

2rev 1_07/15/24

A08



WA400MP 1 Attachment	

3rev 1_07/15/24

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description W
A

40
0M

P

1 1 327C90-9 SHAFT 7 1

1 2 141T81-6 SHAFT PIPE COMPLETE C 1

1 2 819312-8 MAKITA LOGO LABEL 1

1 4 961003-8 RETAINING RING S-7 1

1 5 210059-1 BALL BEARING 6000DDW 1

1 6 422B00-6 RUBBER CAP 26 1

1 7 227B14-8 WORM GEAR 1

1 8 211131-2 BALL BEARING 6001DDW 1

1 9 911128-8 P.H.SCREW M4X16 WITH WR 5

1 10 413W24-9 GEAR CASE COVER 1

1 11 211032-4 BALL BEARING 608ZZ 1

1 12 141T73-5 WORM WHEEL 20 COMPLETE 1

1 13 210059-1 BALL BEARING 6000DDW 1

1 14 211201-7 BALL BEARING 6002ZZ 1

1 15 327C88-6 SPINDLE C 1

1 16 211251-2 BALL BEARING 6003LLB 1

1 17 257312-4 RING17 1

1 18 211201-7 BALL BEARING 6002ZZ 1

1 19 313494-3 WEIGHT 1

1 20 327C89-4 SPINDLE D 1

1 21 254239-9 KEY 4 1

1 22 211251-2 BALL BEARING 6003LLB 1

1 23 257312-4 RING17 1

1 24 265590-2 +HEX.BOLT M8X10 WITH R 1

1 25 213030-4 O RING 8 1

1 26 141T77-7 HOUSING L COMPLETE 1

1 27 347B98-1 PLATE 2

1 28 327C87-8 SPINDLE B 2

1 29 327C91-7 CRANK 1

1 30 212229-8 NEEDLE CAGE 315 2

1 31 141T78-5 CONNECTING ROD A COMPLETE 2

1 32 267237-4 FLAT WASHER 9 1

1 33 961004-6 RETAINING RING (EXT) S-8 1

1 34 253139-0 FLAT WASHER 8 4

1 35 141T79-3 CONNECTING ROD B COMPLETE 2



WA400MP 1 Attachment	

4rev 1_07/15/24

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description W
A

40
0M

P

1 36 961004-6 RETAINING RING (EXT) S-8 2

1 37 961054-1 RETAINING RING S-14 2

1 38 922242-5 HEX. SOCKET HEAD BOLT M5X25 2

1 39 922223-9 H.S.H.BOLT M5X16 WITH WR 1

1 40 922223-9 H.S.H.BOLT M5X16 WITH WR 6

1 41 313509-6 ADJUST PLATE A 1

1 42 137066-8 HOUSING R COMPLETE ASSY 1

1 42 263005-3 RUBBER PIN 6 3

1 44 422B39-9 GASKET B 1

1 45 422B38-1 GASKET A 1

1 46 922223-9 H.S.H.BOLT M5X16 WITH WR 5

1 47 141T76-9 HOUSING L COVER COMPLETE 1

1 48 313509-6 ADJUST PLATE A 1

1 49 266270-3 HEX.SOCKET HEAD BOLT M8X14 2

1 50 1913L5-4 WEEDING BLADE 220 SET 1

1 50 122F88-7 BLADE COVER ASSEMBLY 220 1

1 A01 424434-7 CAP 24 1 Not Pictured

1 A02 783217-7 HEX. WRENCH 5 1 Not Pictured

1 A08 199450-5 GEAR CASE GREASE 1


